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With Ref. to Letter No. ... NCLILIMETG2013:14L........ooooceeeercveerreeeeresosressrsen Dated)}.08.2043-----v-m...
Sample Described &s........................2Quble.Skin. 2.5 Hours Fire.rated partition with Bison Panel,.....................
SampleTested as per Specification No. .................... 3014 (P11, & BS: 476(Part=20.&22).......oooo
S.No. Particular of test. Observed Value
1. Type of the Partition Double Skin Fire rated Partition (Non Load
‘Bearing) 20mm thick Bison Panel.
2 Descriptions of Double Double Skin 2.5hours fire rated Partition made
: with 20 mm thick Bison Panel. The Board is
Skin Partition. Claded on both side of the frame work made with

Gl C-Section’s (Studs) of size
70mmX35mmX0.8mm which are spaced at
610mm interval. These vertical studs are placed
in GI U Tracks of size 72mmX 32mmX
0.8mm.Two layers of 50mm thick Rock Wool is
placed in the cavity. The 20mm thick Bison
Panel is fixed on both sides of the framework &
was installed in the fire door furnace,
Temperature was controlled in accordance with
the condition of BS 476 Part-20 & 22 & IS: 3614
(Part-IT).

3. Test Results. : The test reveals that the Double Skin Partition
withstood the fire test of 150 minutes with
respect to three criteria of stability, Integrity &
insulation. The submitted sample passes the test
for 150 minutes (Two & half hours) fire rating.

: // {
TESTED BY : ada . , - Assistant imci&ﬁm})

Government Quality Marking Centre
For Engineering Goods, Bahadurgarh

NOTE : 1. This certificate refers only to the particular sample (s) submitted for test. ) :
2. This Report is not be reproduced or published wholly or in part and cannot be used as an_ewder'_lce in court of Law and should
not bé used in any advertising media without the special permission in wri}ing Director of industries and Commerce Haryana
Chandigarh. ;
3. Sample will be destroyed after three months
4." Samples were not drawn by us,




